
MAINTENANCE INSTRUCTIONS
DS-25 OFFSET PIVOT GUIDE

RACEWAY BASE ASSEMBLY

1 of 2 8/12/2005
Copyright© 2005 Fife Corporation. All rights reserved. Figure Sheet 3-452

Fife Corporation
P.O. Box 26508, Oklahoma City, OK 73126, USA
Phone: 405.755.1600 / Fax: 405.755.8425
www.fife.com  /  E-mail: fife@fife.com

DS-25
OFFSET PIVOT GUIDE

N
O

TE
S:

1.
 L

ub
ric

at
e 

O
.D

. o
f i

te
m

9 
(s

ph
er

ic
al

 b
re

ar
in

g)
  w

ith
 m

ol
yb

de
nu

m
 d

is
ul

fid
e 

an
tis

ei
ze

lu
br

ic
an

t a
t a

ss
em

bl
y.

2.
 S

ee
 F

ig
ur

e 
S

he
et

 3
-3

23
 fo

r d
is

as
se

m
bl

y 
of

 s
ph

er
ic

al
 b

ea
rin

g 
an

d 
ca

rri
er

 b
lo

ck
.

3.
W

he
n 

R
em

ov
in

g 
Ite

m
 2

3 
(b

al
l n

ut
) f

ro
m

 th
e 

ite
m

 1
5 

(m
ot

or
). 

 P
la

ce
a 

7m
m

 [0
.2

46
 in

]
sh

af
t c

on
ce

nt
ric

 to
 a

nd
 in

-li
ne

 w
ith

 th
e 

ba
ll 

sc
re

w
 s

ha
ft.

  U
nt

hr
ea

d 
ba

lln
ut

 o
nt

o 
sh

af
t s

uc
h

th
at

 b
al

l b
ea

rin
gs

 d
o 

no
t f

al
l o

ut
 o

f t
he

 b
al

ln
ut

.
3.

 A
t a

ss
em

bl
y,

 lu
br

ic
at

e 
th

e 
ba

ll 
sc

re
w

 (p
ar

t o
f i

te
m

 8
), 

pa
ck

 th
e 

lin
ea

r b
al

l b
ea

rin
gs

 (i
te

m
5)

 a
nd

 lu
br

ic
at

e 
to

 th
e 

en
ds

 o
f t

he
 b

al
l n

ut
 (i

te
m

 1
6)

 o
n 

th
e 

ba
ll 

sc
re

w
 w

ith
 s

un
ap

le
x

m
ul

tip
ur

po
se

 g
re

as
e 

#9
91

 e
p 

or
 e

qu
al

.

Fi
gu

re
 1

.
D

S-
25

O
PG

 R
A

C
EW

A
Y 

B
A

SE
A

SS
EM

B
LY



MAINTENANCE INSTRUCTIONS
DS-25 OFFSET PIVOT GUIDE

RACEWAY BASE ASSEMBLY

2 of 2 8/12/2005
Copyright© 2005 Fife Corporation. All rights reserved. Figure Sheet 3-452

Fife Corporation
P.O. Box 26508, Oklahoma City, OK 73126, USA
Phone: 405.755.1600 / Fax: 405.755.8425
www.fife.com  /  E-mail: fife@fife.com

Parts List

ITEM PART PART ITEM
NO DESCRIPTION NUMBER QTY
1 Cover Assembly 201001-XXX 1
2  Cover Extrusion 200980-XXX 1
3  Cover Gasket 200937-001 1
4  Cover Lid 200985-XXX 1
5  Cheese Head Screw, M3 X 8 LG 92442-008 4
6 Carrier Block  Assembly, Entry 201007-XXX 2
7 Carrier Block Assembly, Exit 201006-XXX 1
8 Carrier Block, Exit 200991-001 1
9 Spherical Bearing 201000-001 1
10 Hex Socket Set Screw, Cup Point, M5 X 5 LG 78610-001 1
11 Base Machining 200930-XXX 1
12 Linear Ball Bearing 92379-001 2
13 Race Rod, Entry 92380-XXX 2
14 Race Rod, Exit 92378-XXX 1
15 Motor Assembly 201015-001 1
16 Thrust Block 200977-001 1
17 Thrust Block Stop 200978-001 1
18 Nylon Insert Locknut, M6 27608-004 1
19 Hex Socket Set Screw, Cup Point, M6 X 5 LG 41153-012 1
20 Seal Washer, Thread Fixing, M6 92381-006 1
21 Lock Washer, M4 91552-002 4
22 Flat Washer, M8 91688-006 1
23 Ball Nut 92383-001 1
24 Cover/Base Gasket 200936-001 1
25 Urethane Washer 92382-001 2
26 Socket Head Cap Screw, M4 X 20 LG 92015-006 4
27 Helicoil Insert, M6 X 9 LG 92398-002 2
28 Hex Socket Set Screw, Cup Point, M6 X 8 LG 92443-008 2

Items are indented in the bill of material to indicate their relationship to a higher assembly.  All Items belonging to an
assembly will be listed directly under that assembly and will be indented one column to the right.


